
ISCOR VANDERBIJLPARK STEEL 

ENVIRONMENTAL MASTER PLAN 

SPECIALIST REPORT 

BY 
RICHARD PAXTON & ASSOCIATES 

SERIES IV 
DOCUMENT IVS/SR1030 

DECEMBER 2002 



FRANCOIS MARAIS & 

	

MKS/1(MM TOXICOLOGISTS 	co.ntmg ft..”,  •  
EIFK 	 PM 013 

612 318-97= 	 On) #98-YAIS 

en.ctleg IY.maiwors ;Xmas...mat In.p.Emes 
014 $610986 

vEmars I Inff11,9911,1.031/.1/3801 ,9 

Tel, 012)471153 

4tb 
	ENPRO 	 VAN RENSSEN & FORTUIN 

KEN SMITH 
ENVIRONMENTAL' STS CC 

Tel (017)82 51414 / 27 

RICHARD PAXTON 
ASSOCINTES LIMITED 

Tel: 0944-1543 250939 

Moth-nails 
ATFORNEYS 

ISCOR VANDERBIJLPARK STEEL 

ENVIRONMENTAL MASTER PLAN 

SPECIALIST REPORT 

INDUSTRIAL WATER 

BY 
RICHARD PAXTON & ASSOCIATES 
[...]
of the overflow waters from these Dams. For typical analyses of the solids within the 
Dams, see the OFT part of the Master Plan Documents. 

Page 90 of 172 
	

R. Paxton and Associates Ltd 
in conjunction with the OFT Master Plan Team 



484/LAI075 Fart I Master Plan Report 
15 November 2002 

STRICTLY PRIVATE AND CONFIDENTIAL 
SUBJECT TO ATTORNEY-CLIENT PRIVILEGE 

CETP Sludge Dams Overflow — Analysis 
Flow (m3/hr) 40 
Total Hardness (mg/1) 2268 
Ca Hardness (mg/1) 2236 
P alkalinity (mg/1) 27 
Total Alkalinity (mg/1) 65 
pH 8.6 
Cl (mg/1) 1273 
S --S 04 (mg/I) 725 
Conductivity (PS/cm) 4500 
Suspended Solids (mg/1) - 
F (mg/1) 5.59 
CN (mga) 0.03 
NI13-N (mg/1) 7 
Phenol (mg/1) 0,23 
NO3-N (mg11) 1.4 
NO2-N (mg/1) 0.12 
P (mg/1) 0.3 
Mn (mg/1) 0.44 
Cr6+  (mg11) 
Na (mg/1) 157 
Fe (mg/1) 5.11 
Zn (mg/1) 3.1 

i02 (mg/1) 
Sn (mg/1) 1,3 
Cr total ( 0.19 
K 5.0 
Oil 3.2 

Just south of these Dams, there is a bore hole which also discharges water to the North 
Works Blow Down Canal. Typical analyses and flows for this borehole are given in 
the following Table. 

Page 91 of 172 
	

R. Paxton and Associates Ltd 
in conjunction with the OFT Master Plan Team 



484/LAI075 Part 1 Master Plan Report 
15 November 2002 

STRICTLY PRIVATE AND CONFIDENTIAL 
SUBJECT TO ATTORNEY-CLIENT PRIVILEGE 

CETP Borehole — Analysis 
Flow (m3/hr) 
Total Hardness (mg/1) 2000 
Ca Hardness (mg/1) 1850 
P alkalinity (mg/1) 0 
Total Alkalinity (mgil) 58 
PH 8 
Cl (mg/1) 1000 
S-S 04 (mg/1) 450 
Conductivity (p.S/em) 4500 
F (mg/1) 2.6 
CN (mg/1) 0.03 
NH3-N (mg11) 7 
Phenol (mg/1) 0.23 
NO3-N (mg/1) 1.4 
NO2-N (mg/1) 0.12 
P (mg/1) 0.48 
Mn (mg/1) 
Cr6+  (mg/I) 0.1 
Na (mg/1) 144 
Fe (mg/1) 1.2 
Zn (mg/1) 0.5 
Sn (mg/1) 0.5 
Cr total (mg/1) 0.12 
K 30 

Page 92 of 172 	 R. Paxton and Associates Ltd 
in conjunction with the Of'T Master Plan Team 



484/LA1075 Part 1 Master Plan Report 	 STRICTLY PRIVATE AND CONFIDENTIAL 
15 November 2002 	 SUBJECT TO ATTORNEY-CLIENT PRIVILEGE 

CM]. CETP PLANT 

The principal active process waters relevant production areas are: 

CS l I. 1 	Central Effluent Treat' 	lent Plant, CETP 

CS11.1 CENTRAL EFFLUENT TREATMENT PLANT 

The central effluent treatment plant CETP receives five different effluent types, 
mainly originating in the cold and hot mill plant sections The CETP plant is 
designed to receive those effluents which need chemical and physical treatment in 
order for them to be suitable for ultimate release via the TETP (Terminal Effluent 
Treatment Plant) to the final effluent discharge canal. The principal equipment located 
within the CETP area are storage tanks, reaction vessels, reagent storage, clarifiers 
and associated pumps and mixers. The effluent streams that are that are treated 
include: 

> Oily effluent from the rolling mills (containing both oil and tallow) 
> Chrome, tin and fluoride containing effluents from plating and surface 

treatment processes for product steel. 
> Acidic effluent containing hydrochloric acid, sulphuric acid and fenous 

chloride/sulphate rinse waters from pickling processes. 
> Alkaline effluent from the degreasing processes in the rolling mil s 

The different effluents are combined into an integrated treatment system that 
maximises co-treatment possibilities to bring about chromium reduction, heavy metals 
precipitation as hydroxides, fluoride and sulphate precipitation, oil and tallow 
recovery for resale (via an oil skimmer system) and pH control of the final effluent 
discharged. 

The principal chemical utilised at the plant is quick lime (calcium oxide) although 
specialist emulsion breakers are utilised within the oil recovery processes to improve 
yields. Note acidic rinses from the pickling processes provide the required Fe 2+ 

 source to reduce the chrome (Cr 6+) containing effluents — although spent pickle 
liquor is available as a back up reagent. 

The treated effluent is discharged via an open channel (with some piped sections) into 
the Direct Reduction Canal and then into the Terminal Effluent Treatment Plant. 

The CETP sludges produced are mainly iron with some other metal hydroxides 
together with oil, and tallow.. The CETP sludges are disposed of in dedicated CETP 
sludge dams (historically to the dams located in area CS22, but currently to area 
CS10). These dams were, by today's standards, constructed without adequate and 
lining systems. 

Individual effluents arriving at the CETP from both the North and South Works are 
identified below together with their average input rates and the relevant master plan 
area code: 

R. Paxton and Associates Ltd 
unction with the OFT Master Plan Team 

Page 93 of 172 



484/LAI075 Part I Master Plan Report 	 STRICTLY PRIVATE AND CONFIDENTIAL 
15 November 2002 	 SUBJECT TO ATTORNEY-CL1ENT PRIVILEGE 

• Chrome Effluent (South Works: CP01.1) via Q pump house : 54m 3/hr 

• DW1 Mixed Effluent (South Works: CP01.1) via Q pump house : 7m 3/hr 

• Stannous Effluent (South Works: CP01.1) via Q pump house : 35m 3Thr 

• Acid Effluent (South Works: CP01.1) via Q pump house : 10m 3/hr 

• Alkaline Effluent (South Works: CP01.1) via Q pump house : 110m 3/hr 

• Oily Effluent (South Works: CP01.1) via Q pump house : 40m 3/hr. 

• CAL No 2 (North Works : UP01.6 2) via Nal pump house : 3m 3/hr 

• Oily Effluents Cold Mills (North Works : UP01.6.2) via No 1 pump house: 
41m3/hr 

• Acid Effluent Cold Mills (North Works : UP01.6.2) via Nal pump house: 

39m3/hr 
• EGL rinse liquors (North Works : UP01.8) via EGL effluent treatment plant 

pump house 3 m3 ihr 

For individual stream effluent analysis please refer to the appropriate zone within the 
Master Plan report. 

The CETP infrastructure has been subject to major upgrade and alteration as part of 
the short term measures. Details of the historic and modified layout arrangements can 
be found within section 5.2.5 of this teport. 

The discharge from the CETP is typically characterised as follows: 

CETP Discharge — Analysis 

Sn 

1450 mg/1  
1400 mg/1 
140 mg/1 
185 mg/1 

9.6 
840 mg/1 
760 mg/1 

3800 i_tS/cm 
37 mg/1 
14 mg/1 
8.8 mgll 

0.06 mg/1 
1 mg/1 

0.4 mg/1 
0.2 mg/1 
170 mg/1 
20 mg/1 
2.4 mg/1 
0.1 mg/1  
14 mg/1 
7 mg/1 
1 mg/1 

- -4 mg/1 

Total Hardness 
Ca Hardness 
P alkalinity 
Total Alkalinity 
PH 
Cl 
SO4 
Conductivity 
Suspended Solids 
F 
NH 3 

Phenol 
NO; 
NO2  
P 
Na 
Fe 
Mn 
Cr (total)  
K 
Zn 

R. Paxton and Associates Ltd 
in conjunction with the on Master Plan Team 



454/1.A1075 Part 1 Master Plan Report 	 STRICTLY PRIVATE AND CONFIDENTIAL 
15 November 2002 	 SUBJECT TO ATTORNEY-CLIENT PRIVILEGE 

Flow 	 302m3/hr 40m3/hr to Sludge 
Dams 

CS12 OPEN AREAS / HEAPS 

This area is not applicable to the process waters master plan. 

CS13 DAMS 1-4 

This area is not applicable to the process waters master plan. It receives water from 
the Du Preez catchment and stores and evaporates it. It has also received water from 
Dam 10 but this input will cease entirely during the next few months. Water from 
Dams 1 to 4 is also used for dust suppression and evaporation spraying on the dump 
and for filling road spraying vehicles for use on the roads on the Dump. 

CS14 NEW WASTE SITE AREA 

This area is not applicable to the process waters master plan. It has in the past been 
irrigated using waters from the Ruiner Maturation Dams (area CS22). 

CS15 OPEN AREAS / HEAPS 

This area is not applicable to the process waters master plan. Product coke and raw 
material dolomite are regularly stored in this area, resulting in surface water quality 
issues. As a result of the Ongoing Measures there is now a piped and valved drainage 
route beneath the railway embankment in the south west corner which enables these 
surface waters to be released under proper control to the Coke Oven Canal. 

Along the northern boundary of this area there is the pipe route for the strong effluents 
which are pumped from the North Works to the CETP. In addition, the respective 
strong effluent pipes from South Works follow close to the eastem side of the railway 
embankment referred to above. It is not unknown (but none the less rare) for one of 
these strong effluent pipes to rupture causing the resultant leak to accumulate in the 
south west corner of the area. The valved pipe beneath the railway embankment 
provides a means whereby any such leakage can be pumped to the CETP, followed, as 
necessary by subsequent decontamination waters pending the area becoming suitably 
clean enough for re-connection to the Coke Oven Canal. 

The operating instructions are for all discharges from this area to be on a check, 
release and close off again basis. 

Page 95 01172 
	

R. Paxton and Associates Ltd 
in conStmefion with the OFT Master Plan Team 



484/LAI 075 Part I Master Plan Report 	 STRICTLY PRIVATE AND CONFIDENTIAL 
IS November 2002 	 SUBJECT TO ATTORNEY-CLIENT PRIVILEGE 

CS16 VAAL DAM PLANT 

The principal active production areas are : 

CS 16.1 	VAAL DAM WATER CLARIFICATION PLANT 
CS 16.2 	BIOLIGAL TREATMENT PLANT 
CS16.3 	DESALINATION PLANT 

CSI6.1 VAAL DAM WATER CLARIFICATION PLANT 

Untreated raw water is received from the Vaal Dam via the Rand Water Board pump 
station. Suspended solids are precipitated in the clarifiers and the overflow is filtered, 
chlorinated and stored in a 30 000 M3  reservoir. It is then pumped into the Vaal Darn 
Water Supply Main for distribution throughout the whole site. 

The plant consists of an inline mixer, a mixing and flow splitting chamber, 3 x 
pulsator clarifiers, 4 rapid gravity sand filters, filtered water sump and a 30 000 m 3 

 reservoir. 

A coagulant is added to the raw water prior to the inline mixer. After the inline mixer, 
the water proceeds to the mixing and flow splitting chamber from where it enters the 
three clarifiers. Solids are allowed to agglomerate and settle, the clear water 
overflows to the inlet of the sand filters. The filtered water is then chlorinated and is 
piped to the 30 000 no buffer storage reservoir. 

The sludge from the clarifiers is removed by adjusting the duration of opening of the 
pneumatic de-sludge valves as well as the frequency of de-sludging. The sludge is 
pumped to a thickener where further dewatering takes place. An anionic flocculant is 
usually used to aid in the solid-liquid separation. The clear overflow of the thickener 
is returned to the mixing chamber of the plant. The sludge from the thickener used to 
flow to a local three compartment sludge dam (one receiving, one draining and one 
being dug out) where it was drained and periodically removed to the main dump. 
This facility was unlined and unlicenced and has been removed and rehabilitated. The 
sludge is now pumped to the North Works Blow Down Canal which takes it to the 
TETP where it is removed in the inlet silt traps. 

The sand filters are back-washed once a predetermined pressure differential is 
reached. The backwash water is pumped from the backwash sump to the above 
referred thickener for solid/liquid separation. 

The system is operated on a 24 hour/day basis. 

Technical Specifications 	Vaal Dam Clarification 
Plant 

Nominal Capacity 
Maximum Capacity 
Clarifier dimensions 

 

1250 m3/hr  
1875 m3  

12.7m (L) x 5 8m (W) x 5.5m 
(D) 

 

 

Materials of Construction 	Mild Steel, concrete, SS 

Page 96 of 172 
	

R. Paxton and Associates Ltd 
conjunction with the OFT Master Plan Team 



484/LA1075 Part I Master Plan Report 	 STRICTLY PRIVATE AND CONFIDENTIAL 
15 November 2002 	 SUBJECT TO ATTORNEY-CLIENT PRIVILEGE 

System Analysis 	 Average Vaal Dam 
Purification Plant Outlet 

Total Hardness 	 86 mg/1  
Ca Hardness 	 46 mg/I  
P alkalinity 	 0 mg/1  
Total Alkalinity 	 91 mg/I  
pH 	 7.3  
CI 	 11 mg/I  
SO4 	 10 mg/1  
Conductivity 	 257 p.S/cm 
Suspended Solids 	 <1 mg/I  
Na 	 18 mg/1  
K 	 3.4 mg/I  
Si02 	 4.8 mg/1  
F 	 0.76 mg/1  

CS16.2 BIOLOGICAL TREATMENT PLANT 

The biological treatment plant was supposed to receive water from the Ammonium 
Sulphate plants at the Coke ovens, from Suprachem and from the Gas Scrubbers at the 
Blast Furnaces. The treated effluent from the Biological Plant was to be used for coke 
quenching at the Coke ovens. Unfortunately, a combination of inappropriate design 
and higher than specified ammonia and tar contents in the incoming effluent have 
rendered the plant effectively inoperable. It has been shut down for many years. The 
proposed re-work of the Coke Oven Gas Cleaning Processes together with the 
proposals which are included within the ZED proposals will result in there being no 
longer a need for biological treatment of these effluents. 

Effluent water is currently received in one stabilisation dam (other dam is currently 
being cleaned and is therefore not available) from were it used to be pumped into the 
biological reactor for treatment. From the reactor the water gravitated to the two 
clarifiers. The overflow then went to the rapid gravity sand filters and then to the 
filtered water sump. From the sump the water was pumped for coke quenching. 

Whilst the Biological Treatment Plant has been shut down, raw effluent has been 
pumped to the above referred outlet sump and from there it has been pumped 
untreated to coke quench. Recently the inlets to these latter pumps have been re-
arranged so as to avoid the need to route the liqu©r through this below ground sump. 

Technical Specifications 
Inlet Dam Volume 
Reactor Volume 

   

 

9 000 m3  each 
10 800 m3  

 

  

    

    

Page 97 or 172 
	

R. Paxton and Associates Ltd 
in conjunction with the OFT Master Plan Team 



484/LA1075 Part I Master Plan Report 	 STRICTLY PRIVATE AND CONFIDENTIAL 
15 November 2002 	 SUBJECT TO AITORNEY-CLIENT PRIVILEGE 

The following table presents a typical average analysis for the input liquor to the Sio-
Plant Inlet Darn. 

Sio-Plant Inlet Liquor — An alysis  
Total Hardness 	 230 mg/l  
Ca Hardness 	 52 mg/1  
P alkalinity 	 1170 mg/l  
Total Alkalinity 	 3900 mg/1  
PH 	 9.2  
Cl 	 480 mg/I  
S 	 660 mg/I  
Conductivity 	 9300 1.1S/cm 
Suspended Solids 	 430 111_0  
F 	 15 mg/I  
CN 	 40 mg/1  
N113-N 	 1300 mg/I  
Phenol 	 1000 mg/1  
NO3-N 	 2.5 mg/1  
NO2-N 	 1.2 mg/1  

<0.2 mgil  
Na 	 80 mg/l  
Fe 	 5 mg/1  

100 mg/I 

Once the proposed Coke Oven and gas cleaning upgrade becomes operational, then 
the analyses for sulphur, cyanide, ammonia and phenol level will change considerably 
(reduce) In addition, at that time, it is likely that the chloride concentration will also 
decline. 

Page 98 of 172 
	

A. Paxton and Associates Ltd 
in conjunction with the OFT Master Plan Team 



4841LA1075 Parr 1 Master Plan Report 	 STRICTLY PRIVATE AND CONFIDENTIAL 
15 November 2002 	 SUBJECT TO ATTORNEY-CLIENT PRIVILEGE 

CSI6.3 DESALINATION PLANT 

The Desalination Plant consists of the following principal components: 

a) Two HDPE lined brine inlet buffer dams. 
b) Inlet pumps, pH adjustment systems and heat exchangers. 
c) A Mechanical Vapour Recompression (MVR) Evaporator unit with a forced 

circulation clarifier. 
d) Intermediate buffer storage for the product brine slurry from the MVR.  
e) A steam heated crystalliser which operates under partial vacuum.  
1) A centrifuge for the removal of the crystal products from the crystalliser. 
g) Intermediate pumps, heat exchangers and tankage. 
h) Product Distillate storage and pumps for pumping the product distilled water to 

the 30 000 m3  concrete storage tank for purified Vaal Dam Water. 
i) Bunding, sumps and pumps to ensure proper environmental containment 

Shortly after the original plant was installed the compressor on the MVR evaporator 
section was badly damaged, beyond reasonable repair. The intrinsic overall capacity 
of the plant was around 55 to 60 in 3/hr of input brine. At the time only about 25 m 3/hr 
of brine from the demineralisation plants was being fed to the plant. The functIon of 
the compressor was therefore replaced with a steam ejector which was sufficient to 
enable the plant to operate at about 25 ma/hr evaporation capacity. 